










Certificate Number : SSAU169417.1

ROUNDSLINGS-SYNTHETIC FIBRE
Proof Test Certificate

Lifting Mode - Factor and SWL

									
M = 1	M = 0.8	M = 2.0	M = 1.9	M = 1.7	M = 1.4	M = 1.0	M = 1.7	M = 1.4	
Vertical	Choke	Basket	Included Angle 30°	Included Angle 60°	Included Angle 90°	Included Angle 120°	Included Angle 60°	Included Angle 90°	
10.0 t	8.0 t	20.0 t	19.0 t	17.0 t	14.0 t	10.0 t	17.0 t	14.0 t	
MATERIAL:		Polyester/LCP					WLL:		10 t
P. CODE:		MF 10000-0x1.0				E. LENGTH:		1 m	

Serial Number: 215394010001
Number Tested: 1
Test Method: AS4497:2018 Section 3.3 Proof Testing
Test Date: 7/07/2025
Min. Proof Force applied: 196.20 kN

This certificate confirms that the sling/s have been proof loaded on SpanSet's Tensile Testing Machine calibrated by a N.A.T.A approved company to AS2193 and has subsequently been inspected by an authorised person and found to comply with the 3.3.2 Requirements of AS4497:2018 for Roundslings-Synthetic fibre.

Supplied and tested by:

SpanSet Australia Ltd
150 Old Bathurst Rd
Emu Plains NSW 2750

Phone: 02 4735 3955
Fax: 02 4735 3630
sales@spanset.com.au
www.spanset.com.au



Authorised Signatory: _____
MARK SALAMERA
INSPECTING AND TECHNICAL OFFICER